



Certificate of Analysis

Graphene

Purity: > 98 wt%

Diameter: 0.06-0.12 μm

Thickness: 0.55-3.74 nm (1-10 layers)

Stock#: 8087YJ

The content of elements determined by XPS:

Element	Contents (wt. %)
C	> 98
O	< 2

Nanostructured & Amorphous Materials, Inc.

1526 Katy Gap Road, #302, Katy, TX 77494, USA

Phone: (281) 858-6571

E-mail: sales@nanoamor.com

Website: <http://www.nanoamor.com>